



Industrial de Válvulas, s.a de c.v.
 Av. de la Industria Lote 16
 Fracc. Industrial El Trébol
 C.P. 54800 Tapotzotlán
 Estado de México.

NUMERO:392/2004
 DATE:25/03/04

**QUALITY ASSURANCE
 CERTIFICATE OF COMPLIANCE**

WE CERTIFY THAT THE LISTED PRODUCT AND MATERIAL WAS MANUFACTURED, INSPECTED AND TESTED ACCORDING TO OUR QUALITY ASSURANCE SYSTEM AND THE REQUIREMENTS OF THE APPLICABLE SPECIFICATION

CERTIFICAMOS QUE LOS PRODUCTOS Y MATERIALES LISTADOS FUERON MANUFACTURADOS, INSPECCIONADOS PROBADOS DE ACUERDO CON NUESTRO SISTEMA DE ASEGURAMIENTO DE CALIDAD Y A LOS REQUERIMIENTOS DE LAS ESPECIFICACIONES APLICABLES

PART NBR/CODIGO: **00127F**
 DESCRIPTION/DESCRIPCION: **VHC 4 125 BR A RS W726**

No. DE SERIE SERIAL No.	04C 2198 2199 2213 2212 2215 2211 2214 2206 2219 2218 2202
	2203 2204 2208 2205 2200 2209 2207 2201 2210 2085 2083 20
	2105 2106 2086 2088 2113 2123 2122
PEDIDO	47672

CHEMICAL ANALYSIS/ANALISIS QUIMICO

ESPECIFICACION SPECIFICATION	P	S	SI	Mn	RESISTENCIA A TENSION P.S.I TENSIL STRENGHT P.S.I
ASTM A 126 B	0.052	0.108			33400

PRUEBA CUERPO PSI HYDROSTATIC SHELL TEST PSI	PRUEBA DISCO PSI HYDROSTATIC SEAT TEST IN PSI	NORMA ESPECIFICATION
350	200	MSS SP 70

CERTIFIED BY:



ASEGURAMIENTO DE CALIDAD